
É 2016 Alamo Group Inc.

RHINOÈ

1020 S. Sangamon Ave.
Gibson City, IL 60936
800-446-5158
Email: parts@servis-rhino.com

PART'S MANUAL
An Operator's Manual was shipped with the equipment in the
Manual Canister. This Operator's Manual is an integral part of
the safe operation of this machine and must be maintained
with the unit at all times.  READ, UNDERSTAND, and FOLLOW
the Safety and Operation Instructions contained in this manual
before operating the equipment. If the Operator's Manual is
not with the equipment, contact your dealer or Servis-Rhino
(800-446-5158) to obtain a Free copy before operating the
equipment.

FLEX-WING MECHANICAL LEVEL
LIFT ROTARY MOWER

Rev  09-16                              Part No.00789338P 

7026



TO THE OWNER/OPERATOR/DEALER
All implements with moving parts are potentially hazardous.  There is no substitute for a cautious, safe-minded operator who
recognizes the potential hazards and follows reasonable safety practices.  The manufacturer has designed this implement to
be used with all its safety equipment properly attached to minimize the chance of accidents.

BEFORE YOU START!! Read the safety messages on the implement and shown in your manual.
Observe the rules of safety and common sense!

WARRANTY INFORMATION:

Read and understand the complete Warranty Statement found in this Manual.  Fill out the Warranty Registration Form
in full and return it within 30 Days.  Make certain the Serial Number of the Machine is recorded on the Warranty Card
and on the Warranty Form that you retain. The use of "will-fit" parts will void your warranty and can cause catastrophic
failure with possible injury or death.



PARTS 
SECTION

             Parts Section – 1



             Parts Section – 2©2010 Alamo Group Inc.

For maximum safety and to guarantee optimum product reliability, always use 
genuine Servis-Rhino Parts.  The use of inferior replacement parts may cause 
premature or catastrophic failure which could result in serious injury or death.  
Direct any questions regarding parts to:

The following instructions are offered to help eliminate needless delay and error in processing 
purchase orders for the equipment in this section.

1. The Parts Section is prepared in logical sequence and grouping of parts that belong to
the basic machine featured in this manual.  Part Numbers and Descriptions are given to help
locate the parts and quantities required.

2. The Purchase Order must include the name and address of the person or organization
ordering the parts, who should be charged, and if possible, the serial number of the machine
for which the parts are ordered.

3. The Purchase Order must clearly list the quantity of each part, the complete and correct
part number (be sure to include all periods), and the basic name of the part.

4. The Manufacturer reserves the right to substitute parts where applicable.

5. Some parts are unlisted items which are special production items not normally stocked
and are subject to special handling.  Request a quotation for such parts before sending a
Purchase Order.

6. The Manufacturer reserves the right to change prices without prior notice.

NOTE:	 Please refer to The Safety Section in the front of this Manual for the proper 	
Part Number when ordering Replacement Safety Decals.

PARTS ORDERING GUIDE

RHINO®

1020 S. Sangamon Ave.
Gibson City, IL 60936
800-446-5158
Email: parts@servis-rhino.com



PART NAME INDEX

CENTER SECTION -........................................................................................................................................................................ 6

WING FRAME, RIGHT - ................................................................................................................................................................. 8

WING FRAME, LEFT - .................................................................................................................................................................. 10

HITCH FRAME AND CENTER WHEEL STANDARD - ............................................................................................................ 12

LEFT WING WHEEL STANDARD - ............................................................................................................................................ 14

RIGHT WING WHEEL STANDARD - ......................................................................................................................................... 16

WALKING AXLE ASSEMBLY - .................................................................................................................................................. 18

TIRE KIT - ...................................................................................................................................................................................... 20

EQUAL ANGLE HITCH - .............................................................................................................................................................. 22

PARALLEL RING HITCH - .......................................................................................................................................................... 24

SOLID TONGUE PARALLEL LIFT HITCH - ............................................................................................................................. 26

KUGAL HITCH - ........................................................................................................................................................................... 28

PRECISION HITCH C000-300 - ................................................................................................................................................... 30

ADJUSTABLE CLEVIS - .............................................................................................................................................................. 31

HUB, AXLE & TIRE - ................................................................................................................................................................... 32

WALKING AXLE HUB, AXLE, & TIRE - .................................................................................................................................. 34

BLADE CARRIERS - .................................................................................................................................................................... 36

DRIVELINE SHIELDING - .......................................................................................................................................................... 38

CHAIN GUARDS & CABLE KITS - ............................................................................................................................................ 40

CHAIN GUARDS & RUBBER SHIELDS - .................................................................................................................................. 42

RUBBER SHIELDS & STRAPPING - .......................................................................................................................................... 44

FIXED BLADE SHREDDING KIT, SHROUDS - ........................................................................................................................ 46

FIXED BLADE SHREDDING, FLAT BLADES - ........................................................................................................................ 48

FIXED BLADE SHREDDING, UPDRAFT BLADES - ................................................................................................................ 50

WING LIFT CIRCUIT - .................................................................................................................................................................. 52

 HYDRAULIC CYLINDER, 100-3092 - ......................................................................................................................................... 53

PHASING CIRCUIT - ..................................................................................................................................................................... 54

HYDRAULIC CYLINDER, 100-3692, 100-3682, 100-3672 - ...................................................................................................... 56

DRIVELINE, 340-8082, 340-8092, TRACTOR (CV), 1000 - ................................................................................................................ 58

DRIVELINE, 340-6132, 340-6142 -  ............................................................................................................................................ 60

SLIP CLUTCH, 341-6320, OUTER WING -  ................................................................................................................................ 62

SLIP CLUTCH, 341-6321, CENTER -  ......................................................................................................................................... 63

DRIVELINE, 340-8002, INNER WING -  ..................................................................................................................................... 64

SLIP CLUTCH, 341-8128, INNER WING -  ................................................................................................................................. 66

DRIVELINE, EQUAL ANGLE, 340-5505, 340-5506 -  .............................................................................................................. 68

GEARBOX, 330-921 -  ................................................................................................................................................................... 70

GEARBOX, 330-830 - CCW, OUTER WING -  .......................................................................................................................... 72

GEARBOX, 330-831, CW, OUTER WING -  .............................................................................................................................. 74

GEARBOX, 330-832, CENTER -  ................................................................................................................................................ 76

GEARBOX, 330-833, INNER WING THROUGH-BOX -  ......................................................................................................... 78

©2009 Alamo Group Inc. Parts Section -3



PART NAME INDEX

EUROPEAN LIGHTS & SIGNS - ................................................................................................................................................. 80

BLADE COVER (FRANCE) C502-685 - ...................................................................................................................................... 82

TOOLBOX KIT (RUSSIA) - .......................................................................................................................................................... 83

CROP DIVIDERS - ......................................................................................................................................................................... 84

TRANSPORT LIGHT KIT S000-040 - ............................................................................................................................................ 86

SAFETY CHAIN S000-011 - .......................................................................................................................................................... 87

©2009 Alamo Group Inc. Parts Section -4

DECAL LOCATION .................................................................................................................................................................... 89



THIS PAGE INTENTIONALLY LEFT BLANK

©2009 Alamo Group Inc. Parts Section -5



7026 - CENTER SECTION 

ITEM PART NO. QTY. DESCRIPTION
1 330-921 1 DIVIDER GEAR BOX

2 C502-101 1 CENTER SECTION ASSEMBLY

3 C502-147 2 TRANSPORT LOCK PIN, 1 X 7-9/16 U.L.

5 C502-334 1 SHROUD, CENTER REAR LEFT

C502-335 1 SHROUD, CENTER REAR RIGHT

8 362-010 3 TENSION BUSHING, 1 X 1-1/4 X 3/4

10 250-061 12 BOLT, 1/2" X 1-1/4" UNC

12 C502-181 1 HYDRAULIC HOSE MOUNTING BRACKET

14 300-012 3 LYNCH PIN, 1/4 STANDARD

15 250-088 6 BOLT, 5/8 X 2-1/2, UNC

©2009 Alamo Group Inc. Parts Section -6



7026 - CENTER SECTION 

Continued...

ITEM PART NO. QTY. DESCRIPTION
16 270-004 14 LOCK NUT, 5/8 UNC

17 S000-110 1 SMV SIGN: GALV.: S276.6: V9722: W/ BLACK OVERLAY

18 270-017 2 LOCK NUT, 3/8 UNC

19 250-018 2 BOLT, 3/8 X 1 UNC

20 C502-180 1 SMV MOUNT BRACKET

21 250-019 2 BOLT, 3/8 X 1-1/4 UNC

22 256-001 6 FLAT WASHER, 1"

23 255-013 2 LOCK WASHER, 3/8"

24 262-006 6 ROLL PIN, 3/8" X 2"

25 C310-115 1 BLADE BOLT ACCESS COVER

26 C502-171 1 TRANSPORT LOCK BAR, LEFT

27 C502-172 1 TRANSPORT LOCK BAR, RIGHT

28 C502-165 1 TRANSPORT PIN, 1 X 6-5/16 U.L.

29 C502-173 1 SPACER, 5"

30 250-077 1 BOLT, 5/8 X 7 UNC

32 C502-145 4 RETAINER PIN, 1 X 3-3/8 U.L.

33 273-006 4 GREASE NIPPLE, SELF TAP

34 250-059 12 BOLT, 1/2" X 1-1/2" UNC

35 256-011 24 FLAT WASHER, 1/2"

36 257-060 24 CENTERLOCK FLANGE NUT 1/2" UNC

37 C502-174 1 LOCK UP PIVOT PIN, 1 X 5-5/16 U.L.

38 330-832 1 RIGHT ANGLE GEAR BOX

39 250-093 2 BOLT, 5/8 X 1-3/4 UNC

40 256-006 2 FLAT WASHER, 5/8"

41 228-012 2 HOSE ORGANIZER

42 C502-139 2 FRAME REST

43 250-084 4 BOLT, 5/8" X 4-1/2" UNC

44 250-095 4 BOLT, 5/8" X 1-1/2" UNC

45 255-005 4 LOCK WASHER, 5/8"

46 C502-303 2 SHROUD

47 270-025 2 LOCKNUT, 1/4" UNC, PLATED

48 256-018 2 WASHER, 1/4"

49 250-0021 2 1/4 X 3/4 NC GR 5 HCS: YZ

©2009 Alamo Group Inc. Parts Section -7



7026 - WING FRAME, RIGHT

ITEM PART NO. QTY. DESCRIPTION
1 330-833 1 RIGHT ANGLE BOX, THRU SHAFT

3 257-060 20 CENTERLOCK FLANGE NUT 1/2" UNC

4 256-011 16 FLAT WASHER, 1/2"

5 C502-315 1 SHROUD

6 250-059 5 BOLT, 1/2" X 1-1/2", UNC

7 C502-140 2 HINGE PIN, 1" X 22-27/32"

8 C502-141 1 HINGE PIN, 1" X 9"

9 C502-142 2 HINGE SPACER, 19-5/32"

10 C310-115 2 BOLT ACCESS COVER

12 270-004 12 LOCK NUT, 5/8" UNC

13 250-088 12 BOLT, 5/8" X 2-1/2" UNC

14 270-020 4 LOCK NUT, 5/16" UNC

15 250-005 4 BOLT, 5/16" X 1-1/2" UNC

16 C502-178 1 WING FILLER PLATE

17 270-017 2 LOCK NUT, 3/8" UNC

18 250-018 4 BOLT, 3/8" X 1" UNC

©2009 Alamo Group Inc. Parts Section -8



7026 - WING FRAME, RIGHT

Continued...

ITEM PART NO. QTY. DESCRIPTION
20 C502-155 1 RIGHT WING ASSEMBLY

21 C502-145 2 RETAINING PIN, 1 X 3-3/8 U.L.

22 273-006 3 GREASE NIPPLE, SELF TAP

23 256-001 6 FLAT WASHER, 1"

24 262-006 2 ROLL PIN, 3/8" X 2"

25 C502-135 1 WING SKID, REAR

26 C502-136 1 WING SKID, FRONT, RIGHT

27 330-830 1 GEARBOX, CCW

330-831 1 GEARBOX, CW

28 255-013 4 LOCK WASHER, 3/8"

29 C502-161 2 FLOATING LUG MOUNT PLATE

30 C502-160 1 FLOATING LUG

31 362-010 2 TENSION BUSHING, 1" X 1-1/4" X 3/4"

32 CS01-133 1 RETAINING PIN

33 250-051 1 BOLT, 1/2" X 3" UNC

34 250-1241 2 BOLT, 1" X 3-1/4" UNC

35 270-002 2 LOCK NUT, 1" UNC

36 250-201 6 PLOW BOLT, 1/2" X 1-1/2" UNC

37 250-019 2 BOLT, 3/8" X 1-1/4" UNC

38 C502-158 1 SKID MOUNT ASSEMBLY, RIGHT

39 250-061 6 BOLT, 1/2" X 1-1/4" UNC

40 228-011 2 HOSE ORGANIZER, 16"

41 C502-336 1 SHROUD, INNER REAR HINGE

42 231-025 1 ADJUSTMENT SCREW CASTING

43 257-054 2 HALF NUT, 1-1/4" UNC

44 255-020 1 LOCK WASHER, 1-1/4"

45 225-109 2 9 LINK CHAIN

46 250-026 1 BOLT, 3/8" X 2-1/2" UNC

47 256-017 2 WASHER, 3/8" UNC

48 270-017 1 LOCKNUT, 3/8" UNC

©2009 Alamo Group Inc. Parts Section -9



7026 - WING FRAME, LEFT

ITEM PART NO. QTY. DESCRIPTION
1 330-833 1 RIGHT ANGLE BOX, THRU SHAFT

3 257-060 20 CENTERLOCK FLANGE NUT 1/2" UNC

4 256-011 16 FLAT WASHER, 1/2"

5 C502-315 1 SHROUD

6 250-059 5 BOLT, 1/2" X 1-1/2", UNC

7 C502-140 2 HINGE PIN, 1" X 22-27/32"

8 C502-141 1 HINGE PIN, 1" X 9"

9 C502-142 2 HINGE SPACER, 19-5/32"

10 C310-115 2 BOLT ACCESS COVER

12 270-004 12 LOCK NUT, 5/8" UNC

13 250-088 12 BOLT, 5/8" X 2-1/2" UNC

14 270-020 4 LOCK NUT, 5/16" UNC

15 250-005 4 BOLT, 5/16" X 1-1/2" UNC

16 C502-178 1 WING FILLER PLATE

17 270-017 2 LOCK NUT, 3/8" UNC

18 250-018 4 BOLT, 3/8" X 1" UNC

©2009 Alamo Group Inc. Parts Section -10



7026 - WING FRAME, LEFT

Continued...

ITEM PART NO. QTY. DESCRIPTION
20 C502-150 1 LEFT WING ASSEMBLY

21 C502-145 2 RETAINING PIN, 1" X 3-3/8" U.L.

22 273-006 3 GREASE NIPPLE, SELF TAP

23 256-001 6 FLAT WASHER, 1"

24 262-006 2 ROLL PIN, 3/8" X 2"

25 C502-135 1 WING SKID, REAR

26 C502-137 1 WING SKID, FRONT, LEFT

27 330-831 1 GEARBOX, CW

330-830 1 GEARBOX, CCW

28 255-013 4 LOCK WASHER, 3/8"

29 C502-161 2 FLOATING LUG MOUNT PLATE

30 C502-160 1 FLOATING LUG

31 362-010 2 TENSION BUSHING, 1" X 1-1/4" X 3/4"

32 CS01-133 1 RETAINING PIN

33 250-051 1 BOLT, 1/2" X 3" UNC

34 250-1241 2 BOLT, 1" X 3-1/4" UNC

35 270-002 2 LOCK NUT, 1" UNC

36 250-201 6 PLOW BOLT, 1/2" X 1-1/2" UNC

37 250-019 2 BOLT, 3/8" X 1-1/4" UNC

38 C502-154 1 SKID MOUNT ASSEMBLY, LEFT

39 250-061 6 BOLT, 1/2" X 1-1/4" UNC

40 228-011 2 HOSE ORGANIZER, 16"

41 C502-337 1 SHROUD, INNER REAR HINGE

47 231-025 1 ADJUSTMENT SCREW CASTING

48 257-054 2 HALF NUT, 1-1/4" UNC

49 255-020 1 LOCK WASHER, 1-1/4"

50 225-109 2 9 LINK CHAIN

51 270-017 1 LOCKNUT, 3/8" UNC

52 256-017 2 WASHER, 3/8"

53 250-026 1 BOLT, 3/8" X 2-1/2" UNC

©2009 Alamo Group Inc. Parts Section -11



7026 - HITCH FRAME AND CENTER WHEEL STANDARD

ITEM PART NO. QTY. DESCRIPTION
1 C502-107 1 HITCH CLEVIS, 1-11/16" HOLE, UP TO 2-3/16" DRAWBAR

C502-815 - HITCH CLEVIS, 2-3/16" HOLE, UP TO 2-11/16" DRAWBAR

2 C502-109 1 RETAINING PIN, 1 X 4-5/8 U.L.

3 273-006 10 GREASE NIPPLE, SELF TAP

4 250-060 3 BOLT, 1/2" X 1-3/4" UNC

5 250-093 4 BOLT, 5/8" X 1-3/4" UNC

6 270-004 4 LOCK NUT, 5/8" UNC

7 256-0551 1 MACHINE BUSHING, 1-1/2 X 2-1/4 X 14GA

8 257-060 15 CENTERLOCK FLANGE NUT 1/2" UNC

©2009 Alamo Group Inc. Parts Section -12



7026 - HITCH FRAME AND CENTER WHEEL STANDARD

Continued...

ITEM PART NO. QTY. DESCRIPTION
9 256-011 12 FLAT WASHER, 1/2"

10 250-059 4 BOLT, 1/2" X 1-1/2" UNC

11 C520-142 2 HITCH MOUNT PIN, 1" X 5-1/4" UL

13 256-001 8 FLAT WASHER, 1"

14 262-006 6 ROLL PIN, 3/8" X 2"

15 CS01-133 2 RETAINING PIN

16 C502-130 2 LIFT ROD

17 CS01-138 2 RETAINING PIN, 1" X 1-3/4" U.L.

18 CS01-130 2 LIFT ROD LUG

19 257-006 2 HALF NUT, 1" UNC

20 257-008 2 NUT, 1" UNC

21 CS01-109 1 SWIVEL HITCH ASSEMBLY

22 C502-188 4 CENTER WHEEL STANDARD

23 362-010 19 TENSION BUSHING, 1" X 1-1/4" X 3/4"

25 232-770 1 HITCH JACK S/W 15" 7200 LBS

27 C502-165 1 TRANSPORT PIN, 1" X 6-5/16" U.L.

28 C320-142 1 RETAINING PIN, 1" X 4-3/16" U.L.

29 300-012 1 LYNCH PIN, 1/4"

30 C502-664 1 RUBBER  MOUNT ASSEMBLY

31 233-053 3 RUBBER PUCK

32 250-048 3 BOLT, 1/2" X 4" UNC

33 270-001 25 LOCK NUT, 3/4" UNC

35 C502-661 1 MOUNTING BEAM

36 C502-128 4 BOLT PLATE

37 250-105 16 BOLT, 3/4" X 7-1/2" UNC

38 300-010 1 LYNCH PIN, 7/16"

39 C502-110 1 HITCH FRAME

40 362-012 1 TENSION BUSHING, 1-1/2" X 1-3/4" X 3/4"

41 739-007 1 JACK WELD ON END

42 C502-113 1 SOLID TONGUE

C502-816 - SOLID TONGUE, 2-3/16" HOLE

43 C520-118 1 10,000 LB SAFETY CHAIN WASHER

44 255-003 1 LOCKWASHER 3/4"

45 250-116 1 BOLT, 3/4" X 1-1/2" UNC GR5 PLATED

46 250-110 1 BOLT, 3/4" X 5" UNC GR5 PLATED

48 C502-183 1 PTO STORAGE SUPPORT

49 302-034 1 BENT HITCH PIN

50 271-053 1 #10 HITCH PIN CLIP

51 C502-613 2 STUB, 5" X 5" X 25" LONG

52 250-115 8 BOLT, 3/4" X 2" UNC

53 250-046 4 BOLT, 1/2" X 5" UNC

©2009 Alamo Group Inc. Parts Section -13



7026 - LEFT WING WHEEL STANDARD 

©2009 Alamo Group Inc. Parts Section -14



7026 - LEFT WING WHEEL STANDARD

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C502-667 1 5026 RUBBER WING MOUNT

2 233-053 2 RUBBER PUCK

3 C502-663 1 WHEEL BEAM, LEFT WING

4 C502-187 2 LINKAGE SIDE PLATE

5 250-126 1 BOLT, 1" X 2-3/4" UNC

6 250-114 1 BOLT, 3/4" X 2-1/2" UNC

7 250-051 1 BOLT, 1/2" X 3" UNC

8 250-046 1 BOLT, 1/2" X 5" UNC

9 250-112 1 BOLT, 3/4" X 3" UNC GR5 PLATED

10 250-106 4 BOLT, 3/4" X 6-1/2" UNC

11 250-048 2 BOLT, 1/2" X 4" UNC GR5 PLATED

12 270-002 1 LOCK NUT, 1" UNC

13 270-001 6 LOCK NUT, 3/4" UNC

14 CS01-138 1 RETAINING PIN, 1" X 1-3/4" U.L.

15 256-011 3 FLAT WASHER, 1/2"

16 256-001 1 FLAT WASHER, 1"

17 257-060 4 CENTERLOCK FLANGE NUT 1/2" UNC

18 362-010 6 TENSION BUSHING, 1" X 1-1/4" X 3/4"

19 C502-189 1 WHEEL STANDARD

20 C320-128 2 WHEEL STANDARD MOUNT PLATE

21 262-006 1 ROLL PIN, 3/8" X 2"

22 273-006 1 GREASE NIPPLE, SELF TAP

23 C502-666 1 UPPER RUBBER MOUNT, WING WALKING AXLE

©2009 Alamo Group Inc. Parts Section -15



7026 - RIGHT WING WHEEL STANDARD

©2009 Alamo Group Inc. Parts Section -16



7026 - RIGHT WING WHEEL STANDARD

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C502-667 1 5026 RUBBER WING MOUNT

2 233-053 2 RUBBER PUCK

3 C502-662 1 WHEEL BEAM, RIGHT WING

4 C502-187 2 LINKAGE SIDE PLATE

5 250-126 1 BOLT, 1" X 2-3/4" UNC

6 250-114 1 BOLT, 3/4" X 2-1/2" UNC

7 250-051 1 BOLT, 1/2" X 3" UNC

8 250-046 1 BOLT, 1/2" X 5" UNC

9 250-112 1 BOLT, 3/4" X 3" UNC GR5 PLATED

10 250-106 4 BOLT, 3/4" X 6-1/2" UNC

11 250-048 2 BOLT, 1/2" X 4" UNC GR5 PLATED

12 270-002 1 LOCK NUT, 1" UNC

13 270-001 6 LOCK NUT, 3/4" UNC

14 CS01-138 1 RETAINING PIN, 1" X 1-3/4" U.L.

15 256-011 3 FLAT WASHER, 1/2"

16 256-001 1 FLAT WASHER, 1"

17 257-060 4 CENTERLOCK FLANGE NUT 1/2" UNC

18 362-010 6 TENSION BUSHING, 1" X 1-1/4" X 3/4"

19 C502-189 1 WHEEL STANDARD

20 C320-128 2 WHEEL STANDARD MOUNT PLATE

21 262-006 1 ROLL PIN, 3/8" X 2"

22 273-006 1 GREASE NIPPLE, SELF TAP

23 C502-666 1 UPPER RUBBER MOUNT, WING WALKING AXLE

©2009 Alamo Group Inc. Parts Section -17



7026 - WALKING AXLE ASSEMBLY 

©2009 Alamo Group Inc. Parts Section -18

5026



7026 - WALKING AXLE ASSEMBLY 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C520-316 2 BACKING PLATE FOR UPGRADE KIT

2 270-001 18 LOCKNUT, 3/4" UNC, PLATED

3 C502-472 2 WHEEL STANDARD CENTER, WALKING AXLE, 5026

4 C502-473 2 WHEEL STANDARD WING, WALKING AXLE, 5026

5 C320-128 4 WHEEL STANDARD MOUNT PLATE, WING

6 250-106 8 BOLT, 3/4" X 6-1/2" UNC, GR5, PLATED

7 250-105 10 BOLT, 3/4" X 7-1/2" UNC GR5, PLATED

8 250-063 4 BOLT, 1/2" X 1" UNC, GR5, PLATED

9 256-011 4 WASHER, 1/2", AS TYPE A, 9/16" ID X 1-3/8" OD X 0.109"

10 255-009 4 LOCKWASHER, 1/2"

11 150-16 4 PIVOT PIN, WALKING BEAM

12 256-068 4 MACHINE BUSHING, 1-1/32" X 2" X 7 GA., BALCK

13 271-005 4 COTTER PIN, 3/16" X 1-1/2"

14 209-011 4 SLOTTED NUT, 1 X 14 UNS, GR2, PLATED

15 273-006 4 GREASE NIPPLE, SELF-TAP, 1/4-28

16 207-016 8 RACE, TAPERED

17 207-015 8 BEARING, TAPERED ROLLER

18 207-021 8 SEAL

19 803-001 8 SPACER SLEEVE, WALKING AXLE

20 203-007 8 HUB & SPINDLE, S517 COMPLETE, 10-1/8" X 1.62"

21 250-0501 8 BOLT, 1/2" X 3-1/4" UNC, GR5,PLATED

22 257-060 8 CENTERLOCK FLANGE NUT 1/2" UNC

23 C502-826 1 WALKING AXLE

©2009 Alamo Group Inc. Parts Section -19



4 TIRE KIT

©2009 Alamo Group Inc. Parts Section -20



4 TIRE KIT

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 250-106 8 BOLT, 3/4" X 6-1/2"

2 C320-128 4 MOUNT PLATE, WING

3 270-001 8 LOCKNUT, 3/4"

4 C502-477 2 WHEEL STANDARD, WING

5 203-008 4 HUB AND SPINDLE

6 270-007 4 LOCKNUT, 1/2"

7 250-046 2 BOLT, 1/2" X 5"

8 250-0453 2 BOLT, 1/2" X 6"

9 C502-474 2 WHEEL STANDARD, CENTER

10 270-002 8 LOCKNUT, 1"

11 C502-479 4 MOUNT PLATE, CENTER

12 250-130 8 BOLT, 1" X 8"

210-508 4 TIRE & WHEEL, 12.5L X 15 X 8 (NOT SHOWN)

C502-642 - COMPLETE KIT

©2009 Alamo Group Inc. Parts Section -21



7026 - EQUAL ANGLE HITCH

©2009 Alamo Group Inc. Parts Section -22



7026 - EQUAL ANGLE HITCH

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 273-006 5 GREASE NIPPLE, 1/4-28 SELF TAP

2 270-001 3 LOCKNUT, 3/4" UNC

3 250-111 1 BOLT, 3/4" X 4" UNC

4 229-010 1 COMPRESSION SPRING, 0.72" OD X 1.5" LG

5 256-011 8 WASHER, 1/2"

6 256-001 1 WASHER, 1" SAE

7 255-009 6 LOCK WASHER, 1/2"

8 250-060 2 BOLT, 1/2" X 1-3/4" UNC

9 256-003 1 WASHER, 3/4"

10 250-115 2 BOLT, 3/4" X 2" UNC

11 250-057 1 BOLT, 1/2" X 2" UNC

12 257-060 1 CENTERLOCK FLANGE NUT 1/2" UNC

13 S000-011 1 SAFETY CHAIN *ATTACHMENT LINK SHOWN ONLY

14 256-024 1 WASHER, 1-1/16" X 2-1/2” X 3/8”

15 270-002 1 LOCKNUT, 1" UNC

16 250-125 1 BOLT, 1" X 3" UNC

17 C502-804 1 SWIVEL YOKE

18 C502-801 1 A-FRAME

19 C502-808 1 PIN, 1" DIA

20 C502-805 1 HITCH BLOCK, CAT 3

21 C301-189 - SPACER, 10 GA. (AS REQUIRED)

22 C301-186 2 SPACER PLATE

23 250-059 4 BOLT, 1/2" X 1-1/2" UNC

24 362-015 4 TENSION BUSHING, 1" X 1-1/4" X 1" LG

25 262-006 1 ROLL PIN, 3/8" X 2"

26 C502-802 1 HITCH SWIVEL

27 C502-809 1 RETAINER

28 C502-807 2 PIN, 1-1/2" DIA, LOCKING

29 C000-132 1 STAND

30 C520-117 1 JACK MOUNT, ADJUSTABLE

31 271-008 1 COTTER PIN, 1/8" X 1"

32 362-010 4 TENSION BUSHING, 1" X 1-1/4" X 3/4" LG

33 362-021 2 TENSION BUSHING, 1-1/2" X 1-7/8" X 1" LG

34 C502-817 1 HITCH BLOCK, WIDE, CAT 4

35 C502-819 1 HITCH BLOCK WIDE CAT 5

36 250-061 6 BOLT, 1/2" X 1-1/4" UNC GR5

37 C502-821 1 TRAIL E.A. CAT 3 HITCH BLOCK ASSY, INCLUDES #`S 7, 20, 21, 22, 23, 24

C502-822 1 TRAIL E.A. CAT 4 HITCH BLOCK ASSY, INCLUDES #`S 7, 21, 22, 24, 34, 36

C502-828 1 TRAIL E.A. CAT 5 HITCH BLOCK ASSY, INCLUDES #`S 7, 8, 22, 24, 35

©2009 Alamo Group Inc. Parts Section -23



7026 - EQUAL ANGLE HITCH

©2009 Alamo Group Inc. Parts Section -24



7026 - PARALLEL RING HITCH

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 362-010 4 TENSION BUSHING,1" X 1-1/4" X 3/4" LG.

2 256-001 7 WASHER, 1", 1-1/16" ID X 2" OD SAE

3 257-060 3 CENTERLOCK FLANGE NUT 1/2" UNC

4 273-006 4 GREASE NIPPLE, SELF-TAP, 1/4-28

5 250-060 3 BOLT, 1/2" X 1-3/4" UNC, GR5, PLATED

6 256-017 3 WASHER, 3/8"

7 C312-187 2 LOWER PIVOT PIN

8 C502-824 1 TENSION LINK

9 271-006 1 COTTER PIN, 3/16" X 2", PLATED

10 257-009 1 HEX SLOTTED NUT 1" UNC PLATED

11 C312-188 1 MAIN PIVOT PIN

12 C502-833 1 ROD END, PARALLEL HITCH

13 262-006 3 ROLL PIN, 3/8" X 2"

14 230-015 1 TOWING EYE, CW/ CASTLE NUT, SPACER & COTTER PIN

15 C502-831 1 HOLDER, TOWING EYE, 5026 CV CONVERSION

16 C316-133 1 PINTLE RING SPACER

18 250-090 4 BOLT, 5/8" X 2" UNC, GR5, PLATED

19 C502-832 1 RING HITCH MOUNT

20 270-004 4 LOCKNUT, 5/8" UNC, PLATED

21 C502-110 1 HITCH FRAME

22 362-012 1 TENSION BUSHING, 1-1/2" X 1-3/4" X 3/4" LG.

23 C502-183 1 PTO STORAGE SUPPORT

24 302-034 1 BENT HITCH PIN

25 271-053 1 #10 HITCH PIN CLIP

26 C520-118 1 10,000 LB SAFETY CHAIN WASHER

27 255-003 1 LOCKWASHER, 3/4"

28 250-116 1 BOLT, 3/4" X 1-1/2" UNC GR5 PLATED

29 S000-011 1 SAFETY CHAIN *ATTACHMENT LINK SHOWN ONLY

©2009 Alamo Group Inc. Parts Section -25



7026 - SOLID TONGUE PARALLEL LIFT HITCH

©2009 Alamo Group Inc. Parts Section -26



7026 - SOLID TONGUE PARALLEL LIFT HITCH

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 362-010 4 TENSION BUSHING, 1" X 1-1/4" X 3/4" LG.

2 256-001 6 WASHER, 1", 1-1/16" ID X 2" OD SAE

3 257-060 3 CENTERLOCK FLANGE NUT 1/2" UNC

4 273-006 2 GREASE NIPPLE, SELF-TAP, 1/4-28

5 250-060 3 BOLT, 1/2" X 1-3/4" UNC, GR5, PLATED

6 256-017 3 WASHER, 3/8"

7 C312-187 1 LOWER PIVOT PIN

8 C502-824 1 TENSION LINK

9 271-006 1 COTTER PIN, 3/16" X 2", PLATED

10 257-009 1 HEX SLOTTED NUT, 1" UNC, PLATED

11 C312-188 1 MAIN PIVOT PIN

12 C502-834 1 ROD END, KUGAL HITCH

13 262-006 3 ROLL PIN, 3/8" X 2"

14 C502-836 1 HOLDER, PARALLEL LIFT HITCH

15 250-090 4 BOLT, 5/8" X 2" UNC, GR5, PLATED

16 C502-832 1 RING HITCH MOUNT

17 270-004 4 LOCKNUT, 5/8" UNC, PLATED

18 C502-110 1 HITCH FRAME

19 362-012 1 TENSION BUSHING, 1-1/2" X 1-3/4" X 3/4" LG.

20 A101-146 1 PIN, CASTOR LINK, 1" X 2-25/32" UL

21 C502-183 1 PTO STORAGE SUPPORT

22 302-034 1 BENT HITCH PIN

23 271-053 1 #10 HITCH PIN CLIP

24 C520-118 1 10 000 LB SAFETY CHAIN WASHER

25 255-003 1 LOCKWASHER 3/4"

26 250-116 1 BOLT, 3/4" X 1-1/2" UNC GR5 PLATED

27 S000-011 1 SAFETY CHAIN *ATTACHMENT LINK SHOWN ONLY

©2009 Alamo Group Inc. Parts Section -27



7026 - KUGAL HITCH

©2009 Alamo Group Inc. Parts Section -28



7026 - KUGAL HITCH

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 362-010 4 TENSION BUSHING, 1" X 1-1/4" X 3/4" LG.

2 256-001 7 WASHER, 1", 1-1/16" ID X 2" OD SAE

3 257-060 3 CENTERLOCK FLANGE NUT 1/2" UNC

4 273-006 2 GREASE NIPPLE, SELF-TAP, 1/4-28

5 250-060 3 BOLT, 1/2" X 1-3/4" UNC, GR5, PLATED

6 256-017 3 WASHER, 3/8"

7 C312-187 1 LOWER PIVOT PIN

8 C502-824 1 TENSION LINK

9 271-006 1 COTTER PIN, 3/16" X 2", PLATED

10 257-009 1 HEX SLOTTED NUT, 1" UNC, PLATED

11 C312-188 1 MAIN PIVOT PIN

12 C502-834 1 ROD END, KUGAL HITCH

13 262-006 3 ROLL PIN, 3/8" X 2"

14 C502-829 1 5026 KUGAL HITCH HOLDER

15 250-090 4 BOLT, 5/8" X 2" UNC, GR5, PLATED

16 C502-832 1 RING HITCH MOUNT

17 270-004 4 LOCKNUT, 5/8" UNC, PLATED

18 C502-110 1 HITCH FRAME

19 362-012 1 TENSION BUSHING, 1-1/2" X 1-3/4" X 3/4" LG.

20 A101-146 1 PIN, CASTOR LINK, 1" X 2-25/32"UL

21 C502-183 1 PTO STORAGE SUPPORT

22 302-034 1 BENT HITCH PIN

23 271-053 1 #10 HITCH PIN CLIP

24 C520-118 1 10 000 LB SAFETY CHAIN WASHER

25 255-003 1 LOCKWASHER 3/4"

26 250-116 1 BOLT, 3/4" X 1-1/2" UNC GR5 PLATED

27 S000-011 1 SAFETY CHAIN *ATTACHMENT LINK SHOWN ONLY

©2009 Alamo Group Inc. Parts Section -29



7026 - PRECISION HITCH C000-300

ITEM PART NO. QTY. DESCRIPTION
1 250-109 2 BOLT, 3/4" X 5-1/2" UNC

2 250-059 1 BOLT, 1/2" X 1-1/2" UNC

3 250-146 1 BOLT, 1-1/8" X 5-1/2" UNF GR8

4 C000-303 1 DRAW BAR CLEVIS TOP

5 C000-301 1 HITCH TONGUE

6 273-001 2 GREASE NIPPLE, 1/8" NPT

7 C000-305 1 SPACER

8 C000-302 1 DRAW BAR CLEVIS BASE

9 257-003 1 LOCK NUT, 1-1/8" UNF

10 C000-304 1 CLAMP BAR

11 270-001 2 LOCKNUT, 3/4" UNC

12 255-009 1 LOCKWASHER, 1/2"

14 256-0712 1 MACHINE BUSHING SPACER (ONLY REQUIRED IF HITCH TONGUE IS TIGHT)

C000-300 1 PRECISION HITCH

©2009 Alamo Group Inc. Parts Section -30



7026 - ADJUSTABLE CLEVIS

ITEM PART NO. QTY. DESCRIPTION
1 C000-361 1 HITCH BLOCK

2 C000-363 1 WEAR PLATE

3 C000-362 6 SPACER PLATE

4 255-005 2 LOCKWASHER, 5/8"

5 250-090 2 BOLT, 5/8" X 2" UNC

C000-360 1 COMPLETE ADJUSTABLE CLEVIS

©2009 Alamo Group Inc. Parts Section -31



7026 - HUB, AXLE & TIRE

©2009 Alamo Group Inc. Parts Section -32



7026 - HUB, AXLE & TIRE

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 208-031 1 517 SPINDLE, 2" DIA X 13-1/8"

2 206-013 1 517 HUB, COMPLETE

3 207-063 1 SEAL RETAINER

4 207-062 1 V-SEAL

5 207-064 1 SEAL COUNTER FACE

6 207-015C 1 CUP & CONE

7 207-043 5 WHEEL STUD BOLT

8 273-006 1 GREASE FITTING

9 207-019C 1 CUP & CONE

10 209-003 1 WASHER

11 209-004 1 HEX NUT

12 271-005 1 COTTER PIN

13 207-022 1 DUST CAP

14 201-005 1 WHEEL, 15 X 6 X 5

15 211-002 1 VALVE STEM, TUBELESS

16 210-163 1 TIRE, 7.60 X 15, 8 PLY

210-505 1 TIRE ASSYST205/90-15 ON 15X6X5

17 207-023 5 WHEEL NUT, ½ UNF

19 210-182 1 AIRCRAFT TIRE, 29 X 9 X 15 X 6 PLY COMPLETE

210-183 - TIRE ONLY, 29 X 9 X 15

211-016 - TUBE & LINER ONLY

201-019 - RIM ONLY, BOTH HALVES 15"

20 203-004 1 517 HUB & SPINDLE, COMPLETE, 15-1/8” LONG, INCLUDES ITEMS #1 AND #2

©2009 Alamo Group Inc. Parts Section -33



7026 - WALKING AXLE HUB, AXLE, & TIRE

©2009 Alamo Group Inc. Parts Section -34



7026 - WALKING AXLE HUB, AXLE, & TIRE

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 203-007 1 HUB & SPINDLE, S517 COMPLETE, 10-1/8" X 1.62"

2 206-013 1 HUB ASSEMBLY  HA517-7 ,C/W HARDWARE ,NEW STYLE ,

207-059 1 WHEEL REPAIR KIT,

3 208-034 1 SPINDLE, S517, 10-1/8" X 1.62

4 207-063 1 SEAL RETAINER

5 207-062 1 V-SEAL.

6 207-064 1 SEAL COUNTERFACE,

7 207-015C 1 BEARING & RACE,

8 207-043 8 SEE 207-044, STUD BOLT

9 273-006 1 GREASE NIPPLE, SELF-TAP, 1/4-28

10 207-019C 1 BEARING & RACE,

11 209-003 1 WASHER, H517

12 209-004 1 CASTELLATED NUT, 7/8 X 14 UNF, H-517,

13 271-005 1 COTTER PIN, 3/16 X 1-1/2,

14 207-022 1 DUST CAP, CTD, 2.443" OD,

15 211-002 1 VALVE, ALL TUBELESS

16 210-163 1 TIRE, 7.60 X 15 X 8 PLY

210-167 1 TIRE, 7.00 X 15 X 8 PLY RATED

17 207-023 5 WHEEL NUT, 1/2 UNF

18 201-005 1 SEE 201-015,RIM, 15 X 6 LB, 5 BOLT, VALVE GUARD

19 250-0501 1 BOLT, 1/2 X 3 1/4 UNC, GR5,PLATED

20 270-007 6 LOCKNUT, 1/2 UNC, PLATED

21 210-182 1 TIRE,AIRCRAFT,29 X 9 X15, CAPPED ON 5BOLT-2PCE RIM

22 211-010 1 TUBE , 22X10 X 6.6 AIRCRAFT, (TUBE ONLY)

23 201-013 1 RIM, 10 X 5 BOLT TOGETHER,COMPLETE SET,5 ON 5.5"

©2009 Alamo Group Inc. Parts Section -35



7026 - BLADE CARRIERS

©2009 Alamo Group Inc. Parts Section -36



7026 - BLADE CARRIERS 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C000-112 3 BLADE CARRIER COMPLETE, CENTER & INNER WING

520-1076 3 PAN ONLY

2 C000-111 2 BLADE CARRIER COMPLETE, OUTER WING

520-1075 2 PAN ONLY

5 586-822 8 PAN REINFORCEMENTS, WING OUTER

6 586-823 12 PAN REINFORCEMENTS, WING INNER & CENTER

7 251-020 10 BUSHING, PENTAGON STYLE

8 257-003 10 LOCK NUT, 1-1/8-12 UNF

9 251-019 10 BLADE BOLT, SHREDDER BLADE

251-203 - BLADE BOLT & NUT, SHREDDER BLADE

10 251-018 10 BLADE BOLT, 1-1/8"-12 UNF

251-201 - BLADE BOLT & NUT

11 401-026 2 BLADE, 1/2 X 4 X 25, CW, RIGHT WING, OUTER (SUPER SUCTION)

401-046 2 BLADE, 1/2 X 4 X 25, CW, RIGHT WING, OUTER (REGULAR)

12 401-027 2 BLADE, 1/2 X 4 X 25, CCW, LEFT WING, OUTER (SUPER SUCTION)

401-047 2 BLADE, 1/2 X 4 X 25, CCW, LEFT WING, OUTER (REGULAR)

13 401-028 4 BLADE, 1/2 X 4 X 28, CCW CENTER & RIGHT WING INNER, (SUPER SUCTION)

401-048 4 BLADE, 1/2 X 4 X 28, CCW, CENTER & RIGHT WING INNER (REGULAR)

14 401-032 2 BLADE, 1/2 X 4 X 28, CW, LEFT WING INNER (SUPER SUCTION)

401-052 2 BLADE, 1/2 X 4 X 28, CW, LEFT WING INNER (REGULAR)

15 401-033 4 BLADE, 3/8 X 4 X 25, WING OUTER

16 401-034 6 BLADE, 3/8 X 4 X 28, CENTER & WING INNER

©2009 Alamo Group Inc. Parts Section -37



7026 - DRIVELINE SHIELDING

©2009 Alamo Group Inc. Parts Section -38



7026 - DRIVELINE SHIELDING

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 250-002 2 BOLT, 1/4" X 1", UNC

2 C502-236 1 SPLITTER BOX SHIELD, CE LATCH

3 256-017 5 FLATWASHER, 3/8"

4 250-023 4 BOLT, 3/8" X 1-1/2" UNC

5 250-018 4 BOLT, 3/8" X 1" UNC

6 255-013 4 LOCKWASHER, 3/8"

7 C502-234 1 SPLITTER CE LATCH LOCK PLATE

9 271-008 2 COTTER PIN, 1/8" X 1"

10 C502-226 1 HINGE PIN, 18-1/4 U.L.

12 250-093 4 BOLT, 5/8" X 1-3/4" UNC

13 256-006 4 FLATWASHER, 5/8"

14 270-004 4 LOCKNUT, 5/8" UNC

15 C502-220 1 SPLITTER SHIELD MOUNT, RIGHT

16 C502-219 1 SPLITTER SHIELD MOUNT, LEFT

17 270-017 5 LOCKNUT, 3/8" UNC

18 251-151 2 MACHINE SCREW, 10-24 X 3/4"

19 270-028 2 LOCKNUT, 10-24 NYLOCK

20 C314-205 1 CE SHIELD SPACER

21 227-001 1 LATCH, 6 MM ALLEN HEAD

23 280-202 1 4" PLASTIC MANUAL CANISTER

24 256-018 5 WASHER, 1/4"

25 270-025 2 LOCKNUT, 1/4" UNC

26 341-6245 2 BELL SHIELD

27 341-6235 5 BELL SHIELD, SLIP CLUTCH

28 255-015 28 LOCKWASHER, 5/16"

29 251-008 28 BOLT, M8 X 20MM

30 256-020 28 FLAT WASHER, 5/16"

31 C502-206 1 SPLITTER SHIELD, REAR

32 C502-201 1 SPLITTER SHIELD, BOTTOM

33 227-002 1 EURO LOCK KEY, STAINLESS STEEL

35 271-013 1 COTTER PIN, 1/16" X 3/4" LONG ( NOT USED ON CE UNITS)

36 233-058 1 BUMBER, 3" DIA, 1-3/8" HIGH

37 250-018 1 BOLT, 3/8" X 1" UNC GR5

©2009 Alamo Group Inc. Parts Section -39



7026 - CHAIN GUARDS & CABLE KITS

©2009 Alamo Group Inc. Parts Section -40



7026 - CHAIN GUARDS & CABLE KITS 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 257-060 82 CENTERLOCK FLANGE NUT 1/2" UNC

2 256-011 64 FLAT WASHER,1/2

3 250-053 58 BOLT, ½ X 3-3/4 UNC

4 250-050 18 BOLT 1/2 X 3-1/2 UNC GR5 PLATED

6 250-046 4 BOLT, ½ X 5 UNC

7 250-059 2 BOLT, ½ X 1-1/2 UNC

9 C502-553 2 CHAIN GUARD DOUBLE, WING FRONT OUTER

C502-503 2 CHAIN GUARD SINGLE, WING FRONT OUTER

10 C502-502 2 CHAIN GUARD SINGLE, WING FRONT MIDDLE

C502-552 2 CHAIN GUARD DOUBLE, WING FRONT MIDDLE

11 C502-501 2 CHAIN GUARD SINGLE, WING FRONT INNER

C502-551 2 CHAIN GUARD DOUBLE, WING FRONT INNER

12 C502-504 2 CHAIN GUARD SINGLE, CENTER FRONT

C502-554 2 CHAIN GUARD DOUBLE, CENTER FRONT

13 C502-505 2 CHAIN GUARD SINGLE, WING REAR OUTER

C502-555 2 CHAIN GUARD DOUBLE, WING REAR OUTER

14 C502-506 2 CHAIN GUARD SINGLE, WING REAR MIDDLE

C502-556 2 CHAIN GUARD DOUBLE, WING REAR MIDDLE

15 C502-507 4 CHAIN GUARD SINGLE, WING REAR INNER

C502-557 4 CHAIN GUARD DOUBLE, WING REAR INNER

16 C502-508 2 CHAIN GUARD SINGLE, CENTER REAR OUTER

C502-558 2 CHAIN GUARD DOUBLE, CENTER REAR OUTER

17 C502-509 1 CHAIN GUARD SINGLE, CENTER REAR MIDDLE

C502-559 1 CHAIN GUARD DOUBLE, CENTER REAR MIDDLE

18 221-423 2 CHAIN GUARD CABLE, 139", FRONT WING

19 221-422 1 CHAIN GUARD CABLE, 73", FRONT CENTER

20 221-424 2 CHAIN GUARD CABLE, 128", REAR WING

21 221-425 1 CHAIN GUARD CABLE, 122", REAR CENTER

22 222-003 12 CABLE CLAMP, 1/8"

©2009 Alamo Group Inc. Parts Section -41



7026 - CHAIN GUARDS & RUBBER SHIELDS

©2009 Alamo Group Inc. Parts Section -42



7026 - CHAIN GUARDS & RUBBER SHIELDS

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 250-047 6 BOLT, 1/2" X 4-1/2", UNC GR5 PLATED

2 250-048 8 BOLT, 1/2" X 4", UNC GR5 PLATED

3 250-053 62 BOLT, 1/2" X 3-3/4", UNC GR5 PLATED

4 250-060 2 BOLT, 1/2" X 1-3/4", UNC GR5 PLATED

5 250-070 4 BOLT, 1/2" X 5-1/2", UNC GR5 PLATED

6 256-011 64 WASHER, 1/2"

7 257-060 82 CENTERLOCK FLANGE NUT, 1/2" UNC

8 C502-421 1 RUBBER SHIELD, CENTER FRONT

C502-542 1 HALF BELTING RUBBER SHIELD FRONT CENTER

9 C502-422 2 RUBBER SHIELD, WING FRONT

C502-541 2 HALF BELTING RUBBER SHIELD, FRONT WING

10 C502-431 1 RUBBER SHIELD, CENTER REAR

C502-547 1 HALF BELTING RUBBER SHIELD REAR CENTER

11 C502-433 2 RUBBER SHIELD, WING REAR

C502-546 2 HALF BELTING RUBBER SHIELD, REAR WING

12 C502-501 2 CHAIN GUARD SINGLE, WING FRONT INNER

C502-551 2 DOUBLE CHAIN GUARD, WING FRONT INNER

13 C502-502 2 CHAIN GUARD SINGLE, WING FRONT MIDDLE

C502-552 2 DOUBLE CHAIN GUARD, WING FRONT MIDDLE

14 C502-503 2 CHAIN GUARD SINGLE, WING FRONT OUTER

C502-553 2 DOUBLE CHAIN GUARD, WING FRONT OUTER

15 C502-504 2 CHAIN GUARD SINGLE, CENTER FRONT

C502-554 2 DOUBLE CHAIN GUARD, CENTER FRONT

16 C502-505 2 CHAIN GUARD SINGLE, WING REAR OUTER

C502-555 2 DOUBLE CHAIN GUARD, WING REAR OUTER

17 C502-506 2 CHAIN GUARD SINGLE, WING REAR MIDDLE

C502-556 2 DOUBLE CHAIN GUARD, WING REAR MIDDLE

18 C502-507 4 CHAIN GUARD SINGLE, WING REAR INNER

C502-557 4 DOUBLE CHAIN GUARD, WIND REAR INNER

19 C502-508 2 CHAIN GUARD SINGLE, CENTER REAR OUTER

C502-558 2 DOUBLE CHAIN GUARD, CENTER REAR OUTER

20 C502-509 1 CHAIN GUARD SINGLE, CENTER REAR MIDDLE

C502-559 1 DOUBLE CHAIN GUARD, CENTER REAR MIDDLE

©2009 Alamo Group Inc. Parts Section -43



7026 - RUBBER SHIELDS & STRAPPING

©2009 Alamo Group Inc. Parts Section -44



7026 - RUBBER SHIELDS & STRAPPING

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 250-047 6 BOLT, 1/2" X 4-1/2", UNC GR5 PLATED

2 250-048 8 BOLT, 1/2" X 4", UNC GR5 PLATED

3 250-053 62 BOLT, 1/2" X 3-3/4", UNC GR5 PLATED

4 250-060 2 BOLT, 1/2" X 1-3/4", UNC GR5 PLATED

5 250-070 4 BOLT, 1/2" X 5-1/2", UNC GR5 PLATED

6 256-011 64 WASHER, 1/2"

7 257-060 82 CENTERLOCK FLANGE NUT, 1/2" UNC

8 C502-421 1 RUBBER SHIELD, CENTER FRONT

C502-542 1 HALF BELTING RUBBER SHIELD FRONT CENTER

9 C502-422 2 RUBBER SHIELD, WING FRONT

C502-541 2 HALF BELTING RUBBER SHIELD, FRONT WING

10 C502-431 1 RUBBER SHIELD, CENTER REAR

C502-547 1 HALF BELTING RUBBER SHIELD REAR CENTER

11 C502-433 2 RUBBER SHIELD, WING REAR

C502-546 2 HALF BELTING RUBBER SHIELD, REAR WING

12 C502-411 1 RETAINING BAR, CENTER FRONT

13 C502-412 1 RETAINING BAR, CENTER REAR MIDDLE

14 C502-413 2 RETAINING BAR, CENTER REAR OUTER

15 C502-414 2 RETAINING BAR, WING FRONT INNER

16 C502-415 2 RETAINING BAR, WING FRONT OUTER

17 C502-416 4 RETAINING BAR, WING REAR INNER

18 C502-417 2 RETAINING BAR, WING REAR OUTER

©2009 Alamo Group Inc. Parts Section -45



7026 - FIXED BLADE SHREDDING KIT, SHROUDS

©2009 Alamo Group Inc. Parts Section -46



7026 - FIXED BLADE SHREDDING KIT, SHROUDS

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C502-275 1 LEFT OUTER SHROUD

2 C502-276 1 LEFT INNER REAR SHROUD

3 C502-277 1 RIGHT INNER REAR SHROUD

4 C502-278 1 RIGHT OUTER SHROUD

5 C502-317 2 JOIN PLATE, WING REAR

6 C502-301 1 SHROUD, CENTER REAR CENTER

7 257-060 64 CENTERLOCK FLANGE NUT 1/2" UNC

8 250-061 31 BOLT, 1/2" X 1-1/4" UNC

9 250-059 8 BOLT, 1/2" X 1-1/2" UNC

10 255-009 6 LOCK WASHER, 1/2"

11 256-011 42 FLAT WASHER, 1/2"

12 250-047 14 BOLT 1/2 X 4-1/2 UNC GR5 PLATED

13 250-1141 7 BOLT, 3/4 X 2 UNF G8

14 270-0011 7 LOCK NUT, 3/4 UNF

15 250-0571 7 SHEAR BOLT, 1/2" X 2 GR5 UNF

16 250-057 3 BOLT, 1/2" X 2 GR5 UNC

17 250-063 14 BOLT, 1/2" X 1 UNC

18 270-008 7 LOCK NUT, 1/2" UNF

19 401-206 7 BLADE, 1/2" X 4 X 10 FIXED DBL EDGE

20 C502-285 2 BLADE MOUNT, LEFT

21 C502-296 1 BLADE MOUNT, LEFT, 38" ROW

22 C502-298 1 SHROUD, FRONT, LEFT WING

23 C502-284 1 BLADE MOUNT, CENTER SECTION

24 C502-286 2 BLADE MOUNT, RIGHT

25 C502-297 1 BLADE MOUNT, RIGHT, 38" ROW

26 C502-299 1 SHROUD, FRONT, RIGHT WING

©2009 Alamo Group Inc. Parts Section -47



7026 - FIXED BLADE SHREDDING, FLAT BLADES 

©2009 Alamo Group Inc. Parts Section -48



7026 - FIXED BLADE SHREDDING, FLAT BLADES

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C000-120 3 BLADE BAR, 6` SHREDDER

2 C000-121 2 BLADE BAR, 5` SHREDDER

3 251-016 10 BOLT, 5/16 X 4 UNC, GR5, PLATED,BOLT,

4 C000-201 10 SLEEVE, 1.125 ID, SHREDDER KIT,

5 255-021 10 LOCKWASHER, 1-1/8",

6 257-107 10 CASTLE NUT, 1-1/8-12 UNF, GD 8,

7 271-011 10 COTTER PIN, 1/4" X 2-1/2",

8 331-814 5 BELVILLE DISC SPRING, S60 X 30.5 X 3.5, SAME AS #256-508

9 331-813 5 HEXAGON SLOTTED NUT,

10 331-812 5 COTTER PIN,

11 401-016 8 BLADE, 6739, DOUBLE EDGE,

12 401-024 12 BLADE, MOWER, 1/2 X 4 X 28, DOUBLE EDGE,

©2009 Alamo Group Inc. Parts Section -49



7026 - FIXED BLADE SHREDDING, UPDRAFT BLADES

©2009 Alamo Group Inc. Parts Section -50



7026 - FIXED BLADE SHREDDING, UPDRAFT BLADES

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C000-120 3 BLADE BAR, 6"

2 C000-121 2 BLADE BAR, 5"

3 251-016 10 BLADE BOLT, 1/2" SHREDDER BLADE

4 C000-201 10 SLEEVE, 1.125 ID

5 255-021 10 LOCKWASHER, 1-1/8"

6 257-107 10 CASTLE NUT, 1-1/8 UNF

7 271-011 10 COTTER PIN, 1/4 X 2-1/2

8 331-814 5 WASHER

9 331-813 5 HEXAGON SLOTTED NUT

10 331-812 5 COTTER PIN

11 401-016 4 BLADE, 1/2 X 4 X 25 DOUBLE EDGE

12 401-024 6 BLADE, 1/2 X 4 X 28 DOUBLE EDGE

13 401-027 2 BLADE, 1/2 X 4 X 25, CCW, LEFT WING, OUTER

14 401-028 4 BLADE, 1/2 X 4 X 28, CCW, CENTER & LEFT WING, IN

15 401-032 2 BLADE, 1/2 X 4 X 28, CW, RIGHT WING, INNER

16 401-026 2 BLADE, 1/2 X 4 X 25, CW, RIGHT WING, OUTER

©2009 Alamo Group Inc. Parts Section -51



7026 - WING LIFT CIRCUIT 

ITEM PART NO. QTY. DESCRIPTION
1 100-3092 2 CYLINDER, 3 X 30, WELDED, MONARCH, NITROSTEEL

2 108-005 2 MALE TEE, 3/4-16 JIC 37 DEG,

3 108-043 4 ELBOW, 90, 3/4-16 ORB MALE X 3/4-16 JIC MALE

4 111-340 2 HYD HOSE 3/8"X203", 8FJICX8MJIC, ORB PIONEER

5 108-0071 2 SEE C000-006, RESTRICTOR, 3/4-16 PORT SIZE, 1/16" ORFICE HOLE

6 111-179 4 HYD. HOSE 3/8" X 69", 8FJIC X 8FJIC

7 256-001 4 WASHER, 1", 1-1/16" ID X 2" OD SAE

8 302-015 4 CLEVIS PIN, 1 X 2-7/8" USEABLE, ZINC DI-CHROMATE

9 271-005 4 COTTER PIN, 3/16 X 1-1/2,

10 250-023 2 BOLT, 3/8 X 1-3/4 UNC, GR5, PL;ATED,

11 C000-001 2 HOSE AND TUBE CLAMP, 1/2"

12 270-017 2 LOCKNUT, 3/8 UNC, PLATED

14 108-031 2 ELBOW, 90DEG, #8 JIC MALE X #8  JIC FEMALE SWIVEL

©2009 Alamo Group Inc. Parts Section -52



7026 - HYDRAULIC CYLINDER, 100-3092 

ITEM PART NO. QTY. DESCRIPTION
1 101-130 1 CASING, 3" X 30"

2 101-131 1 CYLINDER HEAD

3 101-132 1 PISTON

4 101-133 1 ROD

17 101-021 1 ROD CLEVIS

18 250-023 1 BOLT, 3/8" X 1-3/4" UNC, GR5

20 270-017 1 LOCK NUT, 3/8" UNC

25 101-243 1 LOCK NUT, 1"

41 101-026W 1 SEAL KIT, INCLUDES # 10, 11, 13-15, 40

100-3092 1

©2009 Alamo Group Inc. Parts Section -53



7026 - PHASING CIRCUIT

©2009 Alamo Group Inc. Parts Section -54



7026 - PHASING CIRCUIT 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 111-341 1 HYD HOSE 3/8"X213", 8FJICX8MJIC, ORB PIONEER

2 100-3672 1 CYLINDER, PHASING, 3-1/2 X 8, WELDED, MONARCH, 90 DEG. PORTS

3 111-196 1 HYD. HOSE 3/8" X 128", 8FJIC X 8FJIC

4 C000-001 1 HOSE AND TUBE CLAMP, 1/2"

5 256-001 5 WASHER, 1", 1-1/16" ID X 2" OD SAE

7 108-043 4 ELBOW, 90, 3/4-16 ORB MALE X 3/4-16 JIC MALE

8 100-3682 1 CYLINDER, PHASING, 3-1/4 X 8, WELDED, MONARCH

9 111-197 1 HYD. HOSE 3/8" X 270", 8FJIC X 8FJIC

10 100-3692 1 CYLINDER, PHASING, 3 X 8, WELDED, MONARCH

11 111-342 1 HYD HOSE 3/8"X358", 8FJICX8MJIC, ORB PIONEER

13 271-005 5 COTTER PIN, 3/16 X 1-1/2,

14 302-015 5 CLEVIS PIN, 1 X 2-7/8" USEABLE, ZINC DI-CHROMATE

15 C502-193 1 PIN, CENTER SECTION,

16 C502-194 1 SLEEVE,

17 262-006 1 ROLL PIN, 3/8 X 2,

19 270-017 1 LOCKNUT, 3/8 UNC, PLATED

20 108-044 2 ELBOW, 45, 3/4-16 ORB MALE X 3/4-16 JIC MALE

21 101-020 3 DEPTH STOP, TWO STAGE, 1-1/4" ROD

22 108-0071 1 SEE C000-006, RESTRICTOR, 3/4-16 PORT SIZE, 1/16" ORFICE HOLE

23 257-055 1 JAM NUT, 1-1/4 UNF, PLATED (ONLY WITH SHREDDER OPTION)

©2009 Alamo Group Inc. Parts Section -55



7026 - HYDRAULIC CYLINDER, 100-3692, 100-3682, 100-3672

©2009 Alamo Group Inc. Parts Section -56



7026 - HYDRAULIC CYLINDER, 100-3692, 100-3682, 100-3672

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 101-134 1 3" CASING

101-135 1 3-1/4" CASING

101-136 1 3-1/2" CASING

2 101-137 1 3" CYLINDER HEAD

101-138 1 3-1/4" CYLINDER HEAD

101-139 1 3-1/2" CYLINDER HEAD

3 101-082 1 3" PISTON

101-083 1 3-1/4" PISTON

101-084 1 3-1/2" PISTON

4 101-142 1 ROD

17 101-021 1 ROD CLEVIS

18 250-023 1 BOLT, 3/8" X 1-3/4" UNC, GR5

20 270-017 1 LOCK NUT, 3/8" UNC

21 101-020 1 STROKE CONTROL ASSEMBLY

22 101-243 1 LOCK NUT, 1"

25 101-023 1 PISTON NUT

41 101-065 1 3" SEAL KIT, INCL #10,11,13-15,40

101-066 1 3-1/4" SEAL KIT, INCL #10,11,13-15,40

101-067 1 3-1/2" SEAL KIT, INCL #10,11,13-15,40

50 100-3692 1 3" PHASING CYLINDER

100-3682 1 3-1/4" PHASING CYLINDER

100-3672 1 3-1/2" PHASING CYLINDER

©2009 Alamo Group Inc. Parts Section -57



7026 - DRIVELINE, 340-8082, 340-8092, TRACTOR (CV), 1000 

©2009 Alamo Group Inc. Parts Section -58



7026 - DRIVELINE, 340-8082, 340-8092, TRACTOR (CV), 1000

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-80043 1 YOKE QD, 1-3/4"  Z20 (340-8082)

341-80044 1 YOKE QD, 1-3/8" Z21 (340-8092)

2 341-80047 2 CROSS KIT

5 341-80048 1 YOKE, OUTER TUBE

6 341-80045 1 CENTRAL BODY

8 341-80074 1 FLEXIBLE PIN

12 341-80051 1 OUTER CARDAN TUBE

13 341-80052 1 INNER CARDAN TUBE

16 341-80007 1 FLEXIBLE PIN

17 341-80008 1 YOKE, INNER TUBE

21 341-80060 1 SHEAR YOKE

22 341-80002 1 CROSS KIT

23 341-8086 2 GREASE FITTING, SHORT

25 341-80049 1 BELL ASSEMBLY

26 341-60039 1 SHIELD BEARING, OUTER

27 341-80050 1 RING

28 341-60020 12 SCREW

29 341-80053 1 OUTER BELL & TUBE

30 341-80054 1 INNER BELL & TUBE

31 341-80059 1 SHIELD

32 341-60014 1 SHIELD BEARING, INNER

34 341-80069 6 WASHER

40 341-60021 1 SHIELD CHAIN (CE SHEILDING ONLY)

51 341-10026 1 BALL COLLAR KIT

71 341-653 1 GREASE FITTING

72 341-802 1 TAPERED PIN & NUT

73 341-80071 1 SHEAR BOLT & NUT M10X50, CL10.9 1-3/4 Z20

341-705 1 SHEAR BOLT & NUT M10X50, CL8.8 1-3/8 Z21

93 341-80064 1 TRACTOR HALF ASSEMBLY W/ SHIELDS, 1-3/4 Z20

341-80065 1 TRACTOR HALF ASSEMBLY W/ SHIELDS, 1-3/8 Z21

94 341-80066 1 CUTTER HALF ASSEMBLY W/ SHIELDS

97 341-80068 1 COMPLETE SHIELD SET

98 340-8082 1 COMPLETE CV DRIVELINE, 1-3/4 X 20 SPLINE 540 RPM

99 340-8092 1 COMPLETE CV DRIVELINE, 1-3/8 X 21 SPLINE 1000 RPM

©2009 Alamo Group Inc. Parts Section -59



7026 - DRIVELINE, 340-6132, 340-6142

©2009 Alamo Group Inc. Parts Section -60



726 - DRIVELINE, 340-6132, 340-6142

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-0637 1 YOKE

2 341-605 2 CROSS KIT COMPLETE

3 341-603A 1 GREASE NIPPLE, 90 DEG

4 341-603 1 GREASE NIPPLE, 45 DEG

5 341-622 1 YOKE, OUTER TUBE

11 341-621 1 FLEXIBLE PIN

12 341-6002 1 OUTER TUBE

13 341-6003 1 INNER TUBE (OUTER WING SHAFT)

341-6001 1 INNER TUBE (CENTER SHAFT)

14 341-616 1 FLEXIBLE PIN

21 341-617 1 YOKE, INNER TUBE

30 341-6320 1 SLIP CLUTCH, FT (OUTER WING SHAFT)

341-6321 1 SLIP CLUTCH, FT (CENTER SHAFT)

31 341-610 1 OUTER RETAINER

32 341-0680 1 OUTER BELL SET: SAME AS 341-716

33 341-0685 1 OUTER SAFETY TUBE (OUTER WING SHAFT)

341-0687 1 OUTER SAFETY TUBE (CENTER SHAFT)

34 341-0686 1 INNER SAFETY TUBE (OUTER WING SHAFT)

341-0688 1 INNER SAFETY TUBE (CENTER SHAFT)

35 341-0681 1 INNER BELL SET: SAME AS 341-614

36 341-615 1 INNER RETAINER

37 341-0613 2 CHAIN

39 341-619 1 RING NUT

51 341-633 1 BOLT & NUT

91 341-6302 1 FEMALE U-JOINT HALF (OUTER WING SHAFT)

341-6304 1 FEMALE U-JOINT HALF (CENTER SHAFT)

92 341-6303 1 MALE U-JOINT HALF (OUTER WING SHAFT)

341-6305 1 MALE U-JOINT HALF (CENTER SHAFT)

93 340-6132 1 COMPLETE OUTER WING DRIVELINE

340-6142 1 COMPLETE CENTER DRIVELINE

©2009 Alamo Group Inc. Parts Section -61



7026 - SLIP CLUTCH, 341-6320, OUTER WING

ITEM PART NO. QTY. DESCRIPTION
71 341-6014 8 SCREW

72 341-6246 1 CLUTCH PLATE (WITH SET SCREW HOLES)

341-6312 1 CLUTCH PLATE (WITHOUT SET SCREW HOLES)

73 341-630 1 BUSHING

74 341-6247 2 LINING

75 341-6248 1 THRUST PLATE

77 341-6306 1 HUB

78 341-801 1 TAPERED PIN

80 341-6232 4 SCREW

85 341-6313 1 SPRING

88 341-6251 1 SPACER

89 341-6320 1 COMPLETE SLIP CLUTCH, FT42R, OUTER WING

©2009 Alamo Group Inc. Parts Section -62



7026 - SLIP CLUTCH, 341-6321, CENTER

ITEM PART NO. QTY. DESCRIPTION
71 341-6014 8 SCREW

72 341-6202 1 CLUTCH PLATE (WITH SET SCREW HOLES)

341-6316 1 CLUTCH PLATE (WITHOUT SET SCREW HOLES)

73 341-630 1 BUSHING

74 341-6228 2 LINING

75 341-6229 1 THRUST PLATE

77 341-6307 1 HUB

78 341-801 1 TAPERED PIN

80 341-6232 4 SCREW

85 341-6317 1 SPRING

88 341-6234 1 SPACER

89 341-6321 1 COMPLETE SLIP CLUTCH, FT32R, CENTER

©2009 Alamo Group Inc. Parts Section -63



7026 - DRIVELINE, 340-8002, INNER WING 

©2009 Alamo Group Inc. Parts Section -64



7026 - DRIVELINE, 340-8002, INNER WING

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 341-8101 1 YOKE, SPLIT CLAMP STYLE, 1-3/8 X 21

2 341-645 2 CROSS KIT COMPLETE

4 341-603A 2 GREASE NIPPLE, 90 DEG

5 341-769 1 OUTER TUBE YOKE

11 341-744 1 FLEXIBLE PIN

12 341-8102 1 OUTER TUBE

13 341-8103 1 INNER TUBE

14 341-8017 1 SPRING PIN

21 341-0805 1 INNER TUBE YOKE

30 341-8128 1 SLIP CLUTCH FT

31 341-637 1 INNER BEARING

32 341-776 1 OUTER CONE SET

33 341-8104 1 OUTER SAFETY TUBE

34 341-8105 1 INNER SAFETY TUBE

35 341-8008 1 INNER BELL SET

36 341-642 1 INNER BEARING

39 341-0815 1 RING NUT

51 341-633 1 BOLT & NUT

93 341-8106 1 FEMALE U-JOINT HALF

94 341-8107 1 MALE U-JOINT HALF, LESS CLUTCH

97 341-8052 1 COMPLETE SHIELD

98 340-8002 1 COMPLETE DRIVELINE, INNER WING

©2009 Alamo Group Inc. Parts Section -65



7026 - SLIP CLUTCH, 341-8128, INNER WING

©2009 Alamo Group Inc. Parts Section -66



7026 - SLIP CLUTCH, 341-8128, INNER WING 

Continued...

ITEM PART NO. QTY. DESCRIPTION
71 341-8120 8 BOLT AND NUT

72 341-8121 1 CLUTCH PLATE (WITH SET SCREW HOLES)

341-8127 1 CLUTCH PLATE (WITHOUT SET SCREW HOLES)

73 341-630 1 BUSHING

74 341-6247 4 LINING

75 341-8122 1 LINING

76 341-8123 1 INNER PLATE (WITH SET SCREW HOLES)

341-8138 1 INNER PLATE (WITHOUT SET SCREW HOLES)

77 341-8124 1 SPLINED HUB

78 341-801 1 TAPERED PIN

80 341-6207 4 SCREW

83 341-6248 1 THRUST PLATE

85 341-8129 1 SPRING

88 341-8125 1 SPACER

89 341-8128 1 COMPLETE SLIP CLUTCH, FT44R, INNER WING

©2009 Alamo Group Inc. Parts Section -67



7026 - DRIVELINE, EQUAL ANGLE, 340-5505, 340-5506 

©2009 Alamo Group Inc. Parts Section -68



7026 - DRIVELINE, EQUAL ANGLE, 340-5505, 340-5506 

Continued...

ITEM PART NO. QTY. DESCRIPTION
A 341-5556 1 JOINT & SHAFT HALF W/GUARD 1-3/8Z21

341-5557 1 JOINT & SHAFT HALF W/GUARD 1-3/4Z20

C 341-5558 1 JOINT & TUBE HALF W/ GUARD

1 341-5501 1 AUTO-LOK REPAIR KIT 1-3/8" SHAFT

341-5522 1 AUTO LOK REPAIR KIT 1-3/4Z20

2 341-5523 1 YOKE Q.D. 1-3/8Z21 #55

341-5524 1 YOKE Q.D. 1-3/4Z20 #55

3 341-5559 2 CROSS KIT

4 341-5560 1 YOKE & SHAFT

5 341-5549 2 NYLON REPAIR KIT

6 341-5512A 1 SAFETY SIGN DECAL

7 341-5561 1 OUTER GUARD

8 341-5562 1 INNER GUARD

9 341-5512B 1 SAFETY SIGN DECAL

10 341-5563 1 YOKE & SLEEVE ASSEMBLY

11 341-5575 1 SHEAR YOKE ASSEMBLY 1-3/4 Z 20

12 341-5598 1 SHEAR PIN & NUT 7/16 X 2.25 GD#5

13 341-5598A 1 LOCK NUT 7/16`

14 341-5577 2 BOLT 5/8"-11 X 3-1/4" #5

15 341-5578 2 LOCK NUT 5/8"-11

340-5505 1 LOCATION: TRACTOR ASSEMBLY, 1-3/8 X 21 SPLINE

340-5506 1 LOCATION: TRACTOR ASSEMBLY, 1-3/4 X 20 SPLINE

©2009 Alamo Group Inc. Parts Section -69



7026 - GEARBOX, 330-921 

©2009 Alamo Group Inc. Parts Section -70



7026 - GEARBOX, 330-921

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-9001 1 COVER

2 331-9040M 1 HOUSING

3 331-9043 2 SHAFT

4 331-9041M 2 SPACER

5 331-9005 1 GASKET

6 331-9006 6 BOLT

7 331-9007 6 WASHER

8 331-9008 2 SNAP RING

9 331-9009 1 SNAP RING

10 331-9010 1 CIRCLIP

11 331-9011 2 CIRCLIP

12 331-8016 2 SNAP RING

13 331-9012 2 SHIM KIT

14 331-9042 2 SPACER

19 331-9013 1 SHIM KIT

23 331-9014 1 SHIM KIT

27 331-9015 1 BALL BEARING

28 331-9016 1 BEARING

29 331-9017 2 BEARING

30 331-9018 2 TAPERED ROLLER BEARING

31 331-9019 1 OIL SEAL

32 331-8015 2 OIL SEAL

33 331-9020 1 OIL SEAL

34 331-9021 1 PLUG

35 331-9022 1 PLUG VENT

36 331-9044 1 BEVEL GEAR SET C/W CROWN SHAFT

330-921 1 COMPLETE GEARBOX

©2009 Alamo Group Inc. Parts Section -71



7026 - GEARBOX, 330-830 - CCW, OUTER WING 

©2009 Alamo Group Inc. Parts Section -72



7026 - GEARBOX, 330-830 - CCW, OUTER WING

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-801 1 OIL PLUG

2 331-802 1 COVER

3 331-803 1 GASKET

4 331-804 1 BALL BEARING

5 331-827 1 CAP

6 331-822 1 SNAP RING

7 331-844 1 PINION SHAFT & CROWN GEAR,1:1.5

8 331-828 1 HOUSING

9 331-810 1 SPLIT SHOULDER RING

10 331-811 1 SNAP RING

11 331-812 1 COTTER PIN

12 331-813 1 HEXAGON SLOTTED NUT

13 331-814 1 WASHER

14 331-815 1 SPLINED HUB

15 331-843 1 SEALING LID

16 331-817 1 OIL SEAL

17 331-818 1 TAPERED ROLLER BEARING

18 331-819 1 OIL DRAIN

19 331-820 1 TAPERED ROLLER BEARING

20 331-841 1 TAPERED ROLLER BEARING

21 331-806 1 SNAP RING

22 331-897 1 INPUT SHAFT

23 331-830 1 OIL SEAL

25 331-826 6 HEX SCREW, M6 X 16

26 250-088 6 BOLT, 5/8 X 2-1/2 UNC

27 270-004 6 LOCK NUT, 5/8 UNC

28 331-842 1 SHIM KIT, INPUT SHAFT

29 331-848 1 SHIM KIT, PINION SHAFT

330-830 1 COMPLETE GEARBOX, BP#S3070150019 OR 3070150010

©2009 Alamo Group Inc. Parts Section -73



7026 - GEARBOX, 330-831, CW, OUTER WING 

©2009 Alamo Group Inc. Parts Section -74



7026 - GEARBOX, 330-831, CW, OUTER WING 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-801 1 OIL PLUG

2 331-802 1 COVER

3 331-803 1 GASKET

4 331-804 1 BALL BEARING

5 331-805 1 CAP

6 331-806 1 SNAP RING

7 331-844 1 PINION SHAFT, AND CROWN GEAR, 1:1.5

8 331-809 1 HOUSING

9 331-810 1 SPLIT SHOULDER RING

10 331-811 1 SNAP RING

11 331-812 1 COTTER PIN

12 331-813 1 HEXAGON SLOTTED NUT

13 331-814 1 WASHER

14 331-815 1 SPLINED HUB

15 331-843 1 SEALING LID

16 331-817 1 OIL SEAL

18 331-819 1 OIL DRAIN

19 331-818 2 TAPERED ROLLER BEARING

20 331-841 1 TAPERED ROLLER BEARING

21 331-822 1 SNAP RING

22 331-896 1 INPUT SHAFT

23 331-824 1 OIL SEAL

25 331-826 6 HEX SCREWS, M6 X 16

26 250-088 6 BOLT, 5/8 X 2-1/2 UNC

27 270-004 6 LOCK NUT, 5/8 UNC

28 331-842 1 SHIM KIT, INPUT SHAFT

29 331-848 1 SHIM KIT, PINION SHAFT

330-831 1 GEARBOX COMPLETE

©2009 Alamo Group Inc. Parts Section -75



7026 - GEARBOX, 330-832, CENTER

©2009 Alamo Group Inc. Parts Section -76



7026 - GEARBOX, 330-832, CENTER

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-801 1 OIL PLUG

2 331-802 1 COVER

3 331-803 1 GASKET

4 331-804 1 BALL BEARING

5 331-805 1 CAP

6 331-806 1 SNAP RING

7 331-833 1 PINION SHAFT

8 331-809 1 HOUSING

9 331-810 1 SPLIT SHOULDER RING

10 331-811 1 SNAP RING

11 331-812 1 COTTER PIN

12 331-813 1 HEXAGON SLOTTED NUT

13 331-814 1 WASHER

14 331-815 1 SPLINED HUB

15 331-843 1 SEALING LID

16 331-817 1 OIL SEAL

17 331-818 2 TAPERED ROLLER BEARING

18 331-819 1 OIL DRAIN

20 331-841 1 TAPERED ROLLER BEARING

21 331-822 1 SNAP RING

22 331-896 1 INPUT SHAFT, A2

23 331-824 1 OIL SEAL, A2

24 331-847 1 CROWN & PINION, 1.25:1 RATIO

25 331-826 6 HEX SCREW, M6 X 16

26 250-088 6 BOLT, 5/8 X 2-1/2 UNC

27 270-004 6 LOCK NUT, 5/8 UNC

28 331-835 1 LOCKING NUT

30 331-837 1 LOCKING WASHER

31 331-839 1 SPACER

32 331-840 1 SNAP RING, (OPTIONAL)

33 331-842 1 SHIM KIT, (INPUT SHAFT)

330-832 1 COMPLETE GEARBOX, BP# S3070080007 OR 3070080012

©2009 Alamo Group Inc. Parts Section -77



7026 - GEARBOX, 330-833, INNER WING THROUGH-BOX

©2009 Alamo Group Inc. Parts Section -78



7026 - GEARBOX, 330-833, INNER WING THROUGH-BOX 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 331-802 1 COVER

2 331-809 1 HOUSING

3 331-895 1 SHAFT

4 331-815 1 SPLINED HUB

5 331-803 1 GASKET

6 331-810 1 SPLIT RING

7 331-843 1 SEALING LID

8 331-866 6 BOLT

9 331-812 1 COTTER PIN

10 331-813 1 HEXAGON SLOTTED NUT

11 331-814 1 WASHER

12 331-867 6 WASHER

13 331-811 1 SNAP RING

14 331-806 1 SNAP RING

15 331-822 1 SNAP RING

16 331-842 1 SHIM KIT

22 331-804 1 BALL BEARING

23 331-818 2 TAPERED ROLLER BEARING

24 331-841 1 BEARING

25 331-817 1 OIL SEAL

26 331-824 1 OIL SEAL

27 331-830 1 OIL SEAL

28 331-819 1 OIL DRAIN

29 331-801 1 OIL PLUG VENT

30 331-845 1 PINION SHAFT & CROWN GEAR

31 331-848 1 SHIM KIT

330-833 1 COMPLETE GEARBOX, BP# S3070125018 OR 3070125025

©2009 Alamo Group Inc. Parts Section -79



7026 - EUROPEAN LIGHTS & SIGNS 

©2009 Alamo Group Inc. Parts Section -80



7026 - EUROPEAN LIGHTS & SIGNS 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C520-484 2 FRONT ARM, DRIRE SIGNS, 5026/ FX-520

2 270-017 22 LOCKNUT, 3/8" UNC, PLATED

3 C502-482 2 DRIRE FRONT PANEL REINFORCEMENT

4 250-059 6 BOLT, 1/2" X 1-1/2" UNC, GR5, PLATED

5 S000-117 2 KIT OF 2 REFLECTING PLATES

6 250-018 18 BOLT, 3/8" X 1" UNC, GR5

7 250-027 4 BOLT, 3/8" X 3", UNC, GR5, PLATED

8 S000-116 4 ROUND REFLECTOR, ORANGE, DIAM 60, STICK ON

9 257-060 6 CENTERLOCK FLANGE NUT 1/2" UNC

10 C502-180 1 SMV MOUNT BRACKET

11 C316-615 1 REAR SPEED DECAL MOUNT

12 S000-118 1 25 SIGN

13 270-001 4 LOCKNUT, 3/4" UNC, PLATED

14 C502-481 2 DRIRE REAR ARM MOUNT

15 250-115 4 BOLT, 3/4" X 2" UNC, GR5, PLATED

16 525-321 1 DRIRE EUROPEAN LIGHT MOUNT, LEFT

17 S000-115 1 LIGHT SET, EU, WITH HARNESS

18 525-322 1 DRIRE EUROPEAN LIGHT MOUNT, RIGHT

19 257-151 4 METRIC NUT, M5 X 0.8

©2009 Alamo Group Inc. Parts Section -81



7026 - BLADE COVER (FRANCE) C502-685 

ITEM PART NO. QTY. DESCRIPTION
1 C502-150 1 LEFT WING (SHOWN)

C502-155 1 RIGHT WING (NOT SHOWN)

2 258-107 12 J-BOLT 1/2X6-1/8 4-3/4" THREAD

3 256-011 24 WASHER, 1/2, AS TYPE A, 9/16 IDX1-3/8 ODX.109,

4 257-022 24 NUT, 1/2 ", UNC,

C502-475 1 BLADE COVER TARP LEFT (NOT SHOWN)

C502-476 1 BLADE COVER TARP RIGHT (NOT SHOWN)

©2009 Alamo Group Inc. Parts Section -82



7026 - TOOLBOX KIT (RUSSIA) 

ITEM PART NO. QTY. DESCRIPTION
1 Y075-551 1 TOOL BOX, 32 X8-3/4 WIDE X 9-1/

2 256-017 5 WASHER 3/8"

3 250-018 9 BOLT 3/8 X 1 UNC GR5

4 270-017 9 LOCKNUT 3/8 UNC PLATED

5 520-1086 1 TOOLBOX MOUNT (REPLACES C502-181

6 520-1087 1 SMV MOUNT

7 250-0021 2 1/4 X 3/4 NC GR 5 HCS: YZ

8 256-018 2 WASHER 1/4"

9 270-025 2 LOCKNUT; 1/4" UNC, PLATED

10 S000-110 1 SMV SIGN; GALV; S276.6; V9722; W/ BLACK OVERLAY

11 C502-180 1 SMV MOUNT BRACKET

©2009 Alamo Group Inc. Parts Section -83



7026 - CROP DIVIDERS 

©2009 Alamo Group Inc. Parts Section -84



7026 - CROP DIVIDERS 

Continued...

ITEM PART NO. QTY. DESCRIPTION
1 C502-921 1 LEFT CROP GATHERER 5026

C502-922 1 RIGHT CROP GATHERER 5026

2 250-048 2 BOLT, 1/2" X 4" UNC GR5 PLATED

3 255-009 2 LOCKWASHER, 1/2"

4 256-011 2 WASHER, 1/2" AS A 9/16" X 1-3/8" X 0.109"

5 257-060 4 CENTERLOCK FLANGE NUT 1/2" UNC

6 250-068 2 CARRIAGE BOLT, 1/2" X 2" UNC GR5 PL

©2009 Alamo Group Inc. Parts Section -85



7026 - TRANSPORT LIGHT KIT S000-040 

ITEM PART NO. QTY. DESCRIPTION
1 S000-088 1 SAFETY LIGHTS, COMPLETE WITH HARNESS

2 S000-101 2 LIGHT BRACKET

3 250-017 4 BOLT 3/8 X 3/4 UNC GR5 PLATED

4 256-017 4 WASHER 3/8"

5 270-017 4 LOCKNUT 3/8 UNC PLATED

6 S000-042 2 MOUNTING BRACKET

7 275-133 1 MAIN HARNESS, 25`

©2009 Alamo Group Inc. Parts Section -86



7026 - SAFETY CHAIN S000-011 

ITEM PART NO. QTY. DESCRIPTION
1 S000-011 1 SAFETY CHAIN

©2009 Alamo Group Inc. Parts Section -87



7026 - DECAL LOCATION

©2009
Decal Location
 Alamo Group Inc. Parts Section -88



ITE

1.

2.

3.

4.

5.

6.

7.

8.

9.

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

7026 - SAFETY CHAIN S000-011 

©2009
M PART NO. QTY TYPE DESCRIPTION

226-436 1 DANGER Multi-Hazard, Rotary Cutters

226-438 1 WARNING Multi-Hazard, Trailing Unit

226-441 1 DANGER 1000 RPM

226-446 7 DANGER Shield Missing (Cone)

226-443 2 DANGER Stay Clear of Wings

226-153 2 REFLECT Red Reflector

226-154 6 REFLECT Amber Reflector

226-073 1 INFORMATION Patent Number

NFS 1 SER PLT Serial Plate

. 226-081 6 INSTRUCT Check Oil Level

. 226-363 1 INSTRUCT Lubrication Requirements

. 226-551 6 LOGO Rhino Profile

. 226-550 4 LOGO 7026 Profile

. 226-437 11 DANGER Chain Guard Missing

. S000-110 1 REFLECT SMV Sign

. 226-447 1 IMPORTANT Shear Bolt

. 226-189 2 REFLECT Fluorescent

. 226-164 2 WARNING Blade Rotation, CW

. 226-165 2 WARNING Blade Rotation, CCW

. 226-181 28 INSTRUCT Greasing Interval, 8 Hours

. 226-442 1 DANGER Guard Missing

. 226-180 2 INSTRUCT Greasing Interval, 4 Hours

. 226-044 1 INFORMATION Grease Nipple on Underside

. 226-196 2 INFORMATION Transport Pin Locations

. 226-337 1 INFORMATION Color Coded Hoses

. 226-004 1 LOGO FEMA Member

. 00760657 1 WARNING Use Genuine Rhino Parts

. 226-358 1 INFORMATION This Jack meets International Standard

. 226-268 1 IMPORTANT This machine not to be used w/ CV shaft

. 226-448 1 IMPORTANT Stability Decal

. 226-428 1 WARNING Jack Positioning-Adjustable, 3000/800

. 226-450 1 WARNING Jack Positioning, Fixed, 3000/800

. 226-491 1 DANGER Multi-Language

. 226-499 2 INSTRUCT This Side Up

. 226-201 1 ___________ Manual Canister

. 226-018 1 ___________ Lockwasher

. 250-002 1 ___________ Bolt

. 270-025 1 ___________ Locknut

. 00789338C 1 ___________ Operator’s Manual (Inside Canister)
 Alamo Group Inc. Parts Section -89



MAINTENANCE
M

A
IN

T
E

N
A

N
C

E

7026   09/16 Maintenance Section 5-4

© 2016 Alamo Group Inc.







    
LIMITED   WARRANTY

1.	LIMITED WARRANTIES
1.01.	Servis-Rhino warrants  for one year from the purchase date to the original non-commercial, governmental, or municipal

purchaser (“Purchaser”) and warrants for six months to the original commercial or industrial purchaser (“Purchaser”) 
			 that the goods purchased are free from defects in material or workmanship.

1.02.	Manufacturer will replace for the Purchaser any part or parts found, upon  examination at one of its factories, to be 
defective under normal use and service due to defects in material or workmanship.

1.03.	This limited warranty does not apply to any part of the goods which has been subjected to improper or abnormal use, 
negligence, alteration, modification, or accident, damaged due to lack of maintenance or use of wrong fuel, oil, or 
lubricants, or which has served its normal life.  This limited warranty does not apply to any part of any internal 
combustion engine, or expendable items such as blades, shields, guards, or pneumatic tires except as specifically found 
in your Operator’s Manual.

1.04.	Except as provided herein, no employee, agent, Dealer, or other person is authorized to give any warranties of any 
nature on behalf of Manufacturer.

2. REMEDIES AND PROCEDURES.
2.01.	This limited warranty is not effective unless the Purchaser returns the Registration and Warranty Form to Manufacturer

within 30 days of purchase.
2.02.	Purchaser claims must be made in writing to the Authorized Dealer (“Dealer”) from whom Purchaser purchased the

goods or an approved Authorized Dealer (“Dealer”) within 30 days after Purchaser learns of the facts on which the 
claim is based.

2.03.	Purchaser is responsible for returning the goods in question to the Dealer.
2.04.	If after examining the goods and/or parts in question, Manufacturer finds them to be defective under normal use and 

service due to defects in material or workmanship, Manufacturer will:
(a) Repair or replace the defective goods or part(s) or
(b) Reimburse Purchaser for the cost of the part(s) and reasonable labor charges (as determined by Manufacturer)

if Purchaser paid for the repair and/or replacement prior to the final determination of applicability of the warranty
by Manufacturer.

The choice of remedy shall belong to Manufacturer.
2.05.	Purchaser is responsible for any labor charges exceeding a reasonable amount as determined by Manufacturer and 

			 for returning the goods to the Dealer, whether or not the claim is approved.  Purchaser is responsible for the trans-
			   portation cost for the goods or part(s) from the Dealer to the designated factory.
3. LIMITATION OF LIABILITY.

3.01.	MANUFACTURER DISCLAIMS ANY EXPRESS (EXCEPT AS SET FORTH HEREIN) AND IMPLIED WARRANTIES
WITH RESPECT  TO  THE  GOODS  INCLUDING,  BUT  NOT  LIMITED  TO, MERCHANTABILITY  AND FITNESS 

		 FOR A PARTICULAR PURPOSE.
3.02.	MANUFACTURER MAKES NO WARRANTY AS TO THE DESIGN, CAPABILITY, CAPACITY, OR SUITABILITY FOR 

USE OF THE GOODS.
3.03.	EXCEPT AS PROVIDED HEREIN, MANUFACTURER SHALL HAVE NO LIABILITY OR RESPONSIBILITY TO 

			 PURCHASER OR ANY OTHER PERSON OR ENTITY WITH RESPECT TO ANY LIABILITY, LOSS, OR DAMAGE 
CAUSED OR ALLEGED TO BE CAUSED DIRECTLY OR INDIRECTLY BY THE GOODS INCLUDING, BUT NOT 		
LIMITED TO, ANY INDIRECT, SPECIAL, CONSEQUENTIAL, OR  INCIDENTAL  DAMAGES RESULTING FROM 		
THE USE OR OPERATION OF THE GOODS OR ANY BREACH OF THIS WARRANTY. NOT WITHSTANDING THE 
ABOVE LIMITATIONS AND WARRANTIES, MANUFACTURER’S LIABILITY HEREUNDER FOR DAMAGES 			
INCURRED BY PURCHASER OR OTHERS SHALL NOT EXCEED THE PRICE OF THE GOODS.

3.04.	NO ACTION  ARISING  OUT OF ANY CLAIMED BREACH OF THIS WARRANTY OR TRANSACTIONS UNDER 
THIS WARRANTY MAY BE BROUGHT MORE THAN TWO (2) YEARS AFTER THE CAUSE OF ACTION HAS 
OCCURRED.

4. MISCELLANEOUS.
4.01.	Proper Venue for any lawsuits arising from or related to this limited warranty shall be only in Guadalupe County,

Texas.
4.02.	Manufacturer may waive compliance with any of the terms of this limited warranty, but no waiver of any terms shall

be deemed to be a waiver of any other term.
4.03.	If any provision of this limited warranty shall violate any applicable law and is held to be unenforceable, then the

invalidity of such provision shall not invalidate any other provisions herein.
4.04.Applicable law may provide rights and benefits to purchaser in addition to those provided herein.

KEEP FOR YOUR RECORDS

ATTENTION: Purchaser should fill in the blanks below for his reference when buying repair parts and/or for proper machine 
identification when applying for warranty.

Servis-Rhino Implement Model________________________________ Serial Number_________________________________

Date Purchased____________________________________________ Dealer_______________________________________

ATTENTION:  
READ YOUR OPERATOR'S MANUAL

SERVIS-RHINO

1020 S. Sangamon Ave.
Gibson City, IL 60936
800-446-5158
Email: parts@servis-rhino.com

RHINO®



TO THE OWNER/OPERATOR/DEALER

To keep your implement running efficiently and safely, read your manual thoroughly and follow these directions 
and the Safety Messages in this Manual.  The Table of Contents clearly identifies each section where you can 
easily find the information you need.

The OCCUPATIONAL SAFETY AND HEALTH ACT  (1928.51 Subpart C)  makes these minimum safety require-
ments of tractor operators:

REQUIRED OF THE OWNER:

1. Provide a Roll-Over-Protective Structure that meets the requirements of this Standard; and
2. Provide Seatbelts that meet the requirements of this paragraph of this Standard and SAE J4C; and
3. Ensure that each employee uses such Seatbelt while the tractor is moving; and
4. Ensure that each employee tightens the Seatbelt sufficiently to confine the employee to the pro-

tected   area provided by the ROPS.

REQUIRED OF THE OPERATOR

1. Securely fasten seatbelt if the tractor has a ROPS.
2. Where possible, avoid operating the tractor near ditches, embankments, and holes.
3. Reduce speed when turning, crossing slopes, and on rough, slick, or muddy surfaces.
4. Stay off slopes too steep for safe operation.
5. Watch where you are going - especially at row ends, on roads, and around trees.
6. Do not permit others to ride.
7. Operate the tractor smoothly - no jerky turns, starts, or stops.
8. Hitch only to the drawbar and hitch points recommended by the tractor manufacturer.
9. When the tractor is stopped, set brakes securely and use park lock, if available.

Keep  children  away  from  danger  all  day,  every day...

Equip tractors with rollover protection (ROPS) and keep all machinery 
guards in place...

Please  work,  drive,  play  and  live  each  day  with  care and  concern  for  
your  safety  and   that  of  your  family and  fellow  citizens.



7026
Printed U.S.A.

Part No. 


	Center Section
	Wing Frame Right
	Wing Frame Left
	Hitch Frame and Center Wheel Standard
	Left Wing Wheel Standard
	Right Wing Wheel Standard
	Walking Axle Assembly
	Four Tire Kit

	Equal Angle Hitch
	Parallel Ring Hitch
	Solid Tongue Parallel Lift Hitch
	Kugal Hitch
	Precision Hitch C000-300
	Adjustable Clevis

	Hub, Axle & Tire
	Walking Axle Hub, Axle & Tire
	Blade Carriers
	Driveline Shielding
	Chain Guards & Cable Kits
	Chain Guards & Rubber Shields
	Rubber Shields & Strapping

	Fixed Blade Shredding Kit, Shrouds
	Fixed Blade Shredding, Flat Blades
	Fixed Blade Shredding, Updraft Blades
	Wing Lift Circuit
	Hydraulic Cylinder, 100-3092
	Phasing Circuit
	Hydraulic Cylinder, 100-3692, 100-3682, 100-3672
	Driveline, 340-8082, 340-8092, Tractor CV, 1000 RPM
	Driveline, 340-6132, 340-6142
	Slip Clutch, 341-6320, Outer Wing
	Slip Clutch, 341-6321, Center
	Driveline, 340-8002, Inner Wing
	Slip Clutch, 341-8128, Inner Wing
	Driveline, Equal Angle, 340-5505, 340-5506
	Gearbox, 330-921
	Gearbox, 330-830, CCW, Outer Wing
	Gearbox, 330-831, CW, Outer Wing
	Gearbox, 330-832, Center
	Gearbox, 330-833, Inner Wing Through Box
	European Lights & Signs
	Blade Covers (France)
	Tool Box Kit (Russia)
	Crop Dividers

	Transport Light Kit S000-040
	Safety Chain S000-011
	decals.pdf
	Table of Contents
	Decal Location
	1. 226-436 1 DANGER Multi-Hazard, Rotary Cutters
	2. 226-438 1 WARNING Multi-Hazard, Trailing Unit
	3. 226-441 1 DANGER 1000 RPM
	4. 226-446 7 DANGER Shield Missing (Cone)
	5. 226-443 2 DANGER Stay Clear of Wings
	6. 226-153 2 REFLECT Red Reflector
	7. 226-154 6 REFLECT Amber Reflector
	8. 226-073 1 INFORMATION Patent Number
	9. NFS 1 SER PLT Serial Plate
	10. 226-081 6 INSTRUCT Check Oil Level
	11. 226-363 1 INSTRUCT Lubrication Requirements
	12. 226-551 6 LOGO Rhino Profile
	13. 226-550 4 LOGO 7026 Profile
	14. 226-437 11 DANGER Chain Guard Missing
	15. S000-110 1 REFLECT SMV Sign
	16. 226-447 1 IMPORTANT Shear Bolt
	17. 226-189 2 REFLECT Fluorescent
	18. 226-164 2 WARNING Blade Rotation, CW
	19. 226-165 2 WARNING Blade Rotation, CCW
	20. 226-181 28 INSTRUCT Greasing Interval, 8 Hours
	21. 226-442 1 DANGER Guard Missing
	22. 226-180 2 INSTRUCT Greasing Interval, 4 Hours
	23. 226-044 1 INFORMATION Grease Nipple on Underside
	24. 226-196 2 INFORMATION Transport Pin Locations
	25. 226-337 1 INFORMATION Color Coded Hoses
	26. 226-004 1 LOGO FEMA Member
	27. 00760657 1 WARNING Use Genuine Rhino Parts
	28. 226-358 1 INFORMATION This Jack meets International Standard
	29. 226-268 1 IMPORTANT This machine not to be used w/ CV shaft
	30. 226-448 1 IMPORTANT Stability Decal
	31. 226-428 1 WARNING Jack Positioning-Adjustable, 3000/800
	32. 226-450 1 WARNING Jack Positioning, Fixed, 3000/800
	33. 226-491 1 DANGER Multi-Language
	34. 226-499 2 INSTRUCT This Side Up
	35. 226-201 1 ___________ Manual Canister
	36. 226-018 1 ___________ Lockwasher
	37. 250-002 1 ___________ Bolt
	38. 270-025 1 ___________ Locknut
	39. 00789338C 1 ___________ Operator’s Manual (Inside Canister)






